



Project: KAPTAN W/ROPE

Client: DSR CORP

Office: Busan Port

Client's Order Number: INVOICE NO. OF2038

Date: 26 March 2019

Order Status: Complete

Inspection Dates

First: 26 March 2019

Final: 26 March 2019

This certificate is issued to Messrs. DSR CORP. Busan, Korea, to certify that the undersigned surveyor did at their request, attended their works on the above date, for the purpose of inspecting & testing the undermentioned items stated to be intended for the above project.

Description	: New D-Flex 8-Strand Rope
Colour	: Emerald Green
Lay	: Regular
Number of coil	: 1 Coil
Specified Diameter	: 56 mm
Specified Length	: 220.00 m
Specified Net Weight per coil	: 354.20 kg
Test Length	: 4,200 mm
Rate of Straining	: 100 mm/min
Specified MBL (Minimum Breaking Load)	: 60.9 tonf
Actual Applied Load	: 61.3 tonf

Testing of production sample was witnessed by undersigned surveyor according to ISO 2307 : 2010(E) & Manufacturer's Specification(DSR.F-1-14) requirement for breaking load and diameter.

For the purpose of identification, the bale was marked as follows ;

KAPTAN W/ROPE
NEW D-FLEX 8 S/T
56 MM X 220 Mtr
B/L NO. 67
DSR CORP
MADE IN KOREA



B. C. Hwang
Surveyor to Lloyd's Register Asia

a member of the Lloyd's Register group.

Lloyd's Register Group Limited, its affiliates and subsidiaries and their respective officers, employees or agents are, individually and collectively, referred to in this clause as 'Lloyd's Register'. Lloyd's Register assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information or advice in this document or howsoever provided, unless that person has signed a contract with the relevant Lloyd's Register entity for the provision of this information or advice and in that case any responsibility or liability is exclusively on the terms and conditions set out in that contract.